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1. ADMINISTRATIVE DATA
1.1. Scope
This document describes the measurement procedures and tests for Radiated and
conducted emission testing of the WipAir 8000 5X manufactured by WavelP Ltd.
2. GENERAL INFORMATION
2.1. Description of equipment Under Test
Equipment Under Test WipAir 8000 5X
FCCID QQ2-WAS8K 5X
Manufacturer WavelP Ltd.
Serial Numbers 041A04000100
Mode of Operation Tranceiver MODE
Receiver operating frequency 5725 MHz — 5850 MHz
Year of Manufacture 2014
2.2, Applicant Information:
Applicant WavelP Ltd
Applicant Address Teradion Indistrial park, Misgav 20179, Israel
Telephone +972-4-9027000
FAX +972-4-9990324
The testing was observed by AMIT ARAZI
2.3. Test Performance:
Dates of testing January 2015

Test Laboratory Location

Elbit Systems Land and C*I Ltd., EMC LAB,
Hashoftim 26 Holon 58102 ISRAEL
Tel: 972-3-5574476 Fax: 972-3-5575320

Applicable EMC Specification

Federal Communication Commission (FCC), FCC
Part 15: Radio Frequency Devices, Sections 15.209,
15.207 & 15.247
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3. TEST SUMMARY AND SIGNATURES.

Elbit Systems Land and C*I Ltd., EMC Laboratory has completed testing of E.U.T in
accordance with the requirements of the FCC Part 15 Regulations for Class B
equipment.

The E.U.T was found to comply with the requirements of the FCC Part 15
Regulations given below

Test Test Description Section PASS/FAIL
1 6 dB Bandwidth 15.247 (a)(2), RSS-210 section A8.2(a) PASS
2 Peak Output Power 15.247 (b)(3), RSS-210 section A8.4(4) PASS
3 Conducted Spurious Emissions | 15.247 (d), RSS-210 section A8.5 PASS
4 Radiation Spurious Emission 15.247 (d), RSS-210 section A8.5 PASS
5 Peak Power Density 15.247 (e), RSS-210 section A8.2(b) PASS
6 Conducted Emission 15.247 (a), RSS-210 section 7.2.2 PASS
7 RF Exposure 15.247 (i), RSS-General section 5.5 PASS
8 Antenna Requirement 15.203, RSS-210 section 7.1.4 PASS
3.1 Test performed by:
I. Arbitman e
3.2. Test Report prepared by:
M. Reuben >
3.3. Test Report Approved by:

/
Mr. Samuel Cohen EMC Lab. Manager
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4. E.U.T INFORMATION

4.1.

E.U.T description

WipAir 8000 5X is WavelP’s wireless point-to-point and point to multi point
broadband wireless communication system. The system uses dual or single radio
channels, (defined by software) in the 5GHz bands, utilizing 5, 10, 20, 40 MHz
channels, OFDM modulation, and TDD Spectrum Management.

The total conducted output power is up to 1Watt (sum of both channels), with
dynamic range of ~ 45 dB.

WipAir_8000 uses two RF ports (MIMO), hence WipAir 8000 5Xwas tested.

Antennas used during tests:

Type MFG MODLE GAIN
Flat panel, dual polarization, | \y/.e1p | MT-485048/CVHIA 23
integrated
Dish dual polarization,
detached WavelP DP-5X-285D-005 28.5
EUT Technical characteristics
Transmitter characteristics Notes
Assigned frequency 5725-5850MHZ
5730-5845MHZ 5MHz Channel
Operating Frequency rande 5735-5840MHZ 10MHz Channel
perating Frequency rang 5735-5840MHZ 20MHz Channel
5745-5830MHZ 40MHz Channel

Antenna Ports

TNC

For detached option only

Modulations type

BPSK, QPSK, 16QAM, 64QAM

Multiplexing type

OFDM

Modulating Test Signal

PRBS 100% Duty Cycle
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4.2. E.U.T Test Configuration
E.U T. test configuration is shown in figure below:
RF port B
RF port A
EUT
Input 1
-48VDC | Gige- | LAN
POE

-110VAC
Figure 1: EUT Test Configuration
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5. OCCUPIED BANDWIDTH

5.1.

5.2.

Equipment Under Test WipAir 8000 5X

Test Method FCC New Guidance on Measurements for DTS in section
15.247(a) (2).

Date 01.01.2015

Relative Humidity 40%

Ambient Temperature | 25°C

Air Pressure 1010 hPa

Test Setup Figure 2

Testing Engineer: 1. Arbitman A Date 01.01.2015

Test Results Summary & Conclusions

The E.U.T was found in compliance with Bandwidth of the emission fundamental
frequency requirement.

Limits of bandwidth

The test unit shall meet the limits of Table 1

Table 1: Bandwidth Limits

Assigned Frequency (MHz)

Modulation Envelope Reference Minimum Bandwidth
Points* (dBc) Limits (kHz)

902.0 — 928.0

2400.0 — 2483.5 6.0 500.0

5725.0 — 5850.0

*: Attenuation below the peak of modulated carrier.

5.3. Test Instrumentation and Equipment
Table 2: Test Instrumentation and Equipment
Item Model Manufacturer P/N Next Date of Calibration
Spectrum Analyzer N9020A Agilent 20041738908 | 04.04.2015
20 dB Attenuator 8343-206 TENULINE 13.03.2016
5.4, Procedure

The EUT was set to transmit at 100% duty cycle, at highest transmitting power.

Occupied bandwidth measurements were performed for top, middle and bottom
frequencies, for each channel, BW 5, 10, 20 and 40 MHz.

The EUT was connected to the spectrum analyzer through an appropriate attenuator
and accounted for cable loss in the settings

The automatic 99% bandwidth measurement capability of a spectrum analyzer was
employed.

Each port was measured separately at RBW 100 kHz and VBW>RBW

11/116 EMC/30020FC15002 05.01.2015




EIbit Systems

5.5. Test Setup
EUT

5.6.

WipAir 8000 5X FCC TX 15.247-Part 1

Attenuator 20db

Spectrum Analyze

Termination
50 ohm

Figure 2: Measurement test setup

Results for Port A

Table 3: 5 MHz Bandwidth Test Result

Frequency (MHz) | Bandwidth (MHz) Limits (MHz) Plot No | PASS/FAIL
Low - 5730 4.4795 0.5 1 Pass
Middle - 5785 4.4875 0.5 2 Pass
High - 5845 4.4847 0.5 3 Pass
Table 4: 10 MHz Bandwidth Test Result
Frequency (MHz) | Bandwidth (MHz) Limits (MHz) Plot No | PASS/FAIL
Low - 5735 8.7596 0.5 4 Pass
Middle - 5785 8.7868 0.5 5 Pass
High - 5845 8.7777 0.5 6 Pass
Table 5: 20 MHz Bandwidth Test Result
Frequency (MHz) | Bandwidth (MHz) Limits (MHz) Plot No | PASS/FAIL
Low - 5735 17.618 0.5 7 Pass
Middle - 5785 17.656 0.5 8 Pass
High - 5840 17.647 0.5 9 Pass
Table 6: 40 MHz Bandwidth Test Result
Frequency (MHz) | Bandwidth (MHz) Limits (MHz) Plot No | PASS/FAIL
Low - 5745 36.213 0.5 10 Pass
Middle - 5785 36.077 0.5 11 Pass
High - 5830 36.124 0.5 12 Pass
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5.7. Results for Port B

Table 7: 5 MHz Bandwidth Test Result

Frequency (MHz) | Bandwidth (MHz) Limits (MHz) Plot No | PASS/FAIL
Low - 5730 4.4975 0.5 13 Pass
Middle - 5785 4.4901 0.5 14 Pass
High - 5845 4.4860 0.5 15 Pass
Table 8: 10 MHz Bandwidth Test Result
Frequency (MHz) | Bandwidth (MHz) Limits (MHz) Plot No | PASS/FAIL
Low - 5735 8.7832 0.5 16 Pass
Middle - 5785 8.7654 0.5 17 Pass
High - 5840 8.7958 0.5 18 Pass
Table 9: 20 MHz Bandwidth Test Result
Frequency (MHz) | Bandwidth (MHz) Limits (MHz) Plot No | PASS/FAIL
Low - 5735 17.655 0.5 19 Pass
Middle - 5785 17.664 0.5 20 Pass
High - 5840 17.659 0.5 21 Pass
Table 10: 40 MHz Bandwidth Test Result
Frequency (MHz) | Bandwidth (MHz) Limits (MHz) Plot No | PASS/FAIL
Low - 5745 36.114 0.5 22 Pass
Middle - 5785 36.150 0.5 23 Pass
High - 5830 36.155 0.5 24 Pass
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Agilent Spectrum Analyzer - Occupied BW
RF |[Em& o |

| SENSEINT

WipAir 8000 5X FCC TX 15.247-Part 1

ALIGMALITD

04:52:43 PM Jan 01, 2015

Center Freq 5.730000000 GHz

#IFGain:Low

Ref Offset 21 dB

10 dBidiv Ref 30.00 dBm

Log

Center 5.73 GHz
#Res BW 100 kHz

Occupied Bandwidth
4.4795 MHz
-54.437 kHz
4.456 MHz

Transmit Freq Error
X dB Bandwidth

MSG

—— Trig: Free Run
-

Center Freq: 5.?3=0000000 GHz
Avg|Hold:>10/10
#Atten: 10 dB

VBW 1 MHz

Total Power 23.5dBm

OBW Power 99.00 %
x dB -6.00 dB

STATUS

Radio Std: Nene

Radio Device: BTS

Mkr1 5.72826 GHz
9.0652 dBm

Span 10 MHz
Sweep 1.2ms

Plot Occupied BW 6dB/ 1

Agilent Spectrum Analyzer - Occupied BW
RF EmRe e |

| SENSE:INT

ALIGM ALITO

04:50:13 PM Jan 01, 2015

Center Freq 5.775000000 GHz

#IFGain:Low

Ref Offset 21 dB

10 dBidiv Ref 30.00 dBm

Log

Center 3.77% GHz
#Res BW 100 kHz

Occupied Bandwidth
4.4875 MHz

-53.440 kHz
4.464 MHz

Transmit Freq Error
x dB Bandwidth

MSG

) Trig:Free Run

Center Freq: 5.77:5000000 GHz
Avg|Hold:> 10110
#Atten: 10 dB

VBW 1 MHz

Total Power 24.4 dBm

OBW Power 99.00 %
x dB -6.00 dB

STATUS

Radio Std: None

Radio Device:BTS

Mkr1 5.77699 GHz
9.8489 dBm

Span 10 MHz
Sweep 1.2ms

Plot Occupied BW 6dB/ 2
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Agilent Spectrum Analyzer - Occupied BW
L | RF [Em&  fe | | SENSEINT| ALIGNAUTO

073426 PM Jan 01, 2013

x dB -60[] dB Center Freq: 5.845000000 GHz

= Trig: Free Run Avyg|Hold:>10/10

#IFGain:Low #Atten: 6 dB

Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm

Center 5.845 GHz
#Res BW 100 kHz VBW 1 MHz

Occupied Bandwidth Total Power 23.7 dBm
4.4847 MHz

Transmit Freq Error -53.854 kHz OBW Power 99.00 %

x dB Bandwidth 4.461 MHz x dB -6.00 dB

MSG STATUS

Radio Std: Nene

Radio Device: BTS

Mkr1 5.84342 GHz
8.9437 dBm

Span 10 MHz
Sweep 1ms

Plot Occupied BW 6dB/ 3

Agilent Spectrum Analyzer - Occupied BW
| | RF EmE e | | SENSEINT] ALIGN AUTO

05:00:07 PM Jan01, 2013

Ref Vale 22.00 dBm Center Freq: 5.730000000 GHz

—— Trig:Free Run Avg|Hold:>10M0

o
#IFGain:Low #Atten: 10 dB

Ref Offset 21 dB
10 dBidiv Ref 22.00 dBm

Center 3.73 GHz
#Res BW 100 kHz VBW 1 MHz

Occupied Bandwidth Total Power 21.9 dBm
8.7596 MHz

Transmit Freq Error -49.832 kHz OBW Power 99.00 %

x dB Bandwidth 8.803 MHz x dB -6.00 dB

MSG STATUS

Radio Std: None

Radio Device: BTS

Mkr1 5.73132 GHz
4.6717 dBm

Span 20 MHz
Sweep 2.4 ms

Plot Occupied BW 6dB/ 4
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Agilent Spectrum Analyzer - Occupied BW

RF [Em&  fe | | SENSEINT| ALIGNAUTO

WipAir 8000 5X FCC TX 15.247-Part 1

05:04:26 PM Jan01, 2013

Center Freq 5.785000000 GHz

#IFGain:Low

Ref Offset 21 dB

10 dBidiv Ref 22.00 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
8.7868 MHz
-57.971 kHz
8.833 MHz

Transmit Freq Error
x dB Bandwidth

MSG

—— Trig: Free Run
.

Center Freq: 5.785000000 GHz

#Atten: 10 dB

VBW 1 MHz

Total Power 22.2 dBm

OBW Power 99.00 %
x dB -6.00 dB

STATUS

AvglHold:> 1010

Radio Std: Nene

Radio Device: BTS

Mkr1 5.78776 GHz
4.1768 dBm

Span 20 MHz
Sweep 24 ms

Plot Occupied BW 6dB/ 5

Agilent Spectrum Analyzer - Occupied BW
| | RF EmE e |

| SENSEINT]

ALIGHNAUTO

05:05:39 PM Jan01, 2013

Center Freq 5.845000000 GHz

#IFGain:Low

Ref Offset 21 dB

10 dBidiv Ref 22.00 dBm

Log

Center 35.845 GHz
#Res BW 100 kHz

Occupied Bandwidth
8.7777 MHz

-55.839 kHz
8.832 MHz

Transmit Freq Error
x dB Bandwidth

MSG

) Trig:Free Run

Center Freq: $.845000000 GHz

#Atten: 10 dB

VBW 1 MHz

Total Power 21.8 dBm

OBW Power 99.00 %
x dB -6.00 dB

STATUS

Avg|Hold:>10/10

Radio Std: None

Radio Device: BTS

Mkr1 6.8435 GHz
4.2492 dBm

Span 20 MHz
Sweep 2.4 ms

Plot Occupied BW 6dB/ 6
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Agilent Spectrum Analyzer - Occupied BW

RF [Em&  fe | | SENSEINT| ALIGNAUTO

WipAir 8000 5X FCC TX 15.247-Part 1

05:27:48 PM Jan01, 2013

Center Freq 5.735000000 GHz

#IFGain:Low

Ref Offset 21 dB

10 dBidiv Ref 22.00 dBm

Log

Center 5.735 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.618 MHz
-54.570 kHz
17.67 MHz

Transmit Freq Error
x dB Bandwidth

MSG

—— Trig: Free Run
.

Center Freq: 5.735000000 GHz

#Atten: 10 dB

VBW 1 MHz

Total Power 23.5dBm

OBW Power 99.00 %
x dB -6.00 dB

STATUS

AvglHold:> 1010

Radio Std: Nene

Radio Device: BTS

Mkr1 5.73746 GHz
3.4709 dBm

Span 30 MHz
Sweep 2.8 ms

Plot Occupied BW 6dB/ 7

Agilent Spectrum Analyzer - Occupied BW
| | RF EmE e |

| SENSEINT]

ALIGHNAUTO

05:31:14 PM Jan01, 2013

Center Freq 5.785000000 GHz

#IFGain:Low

Ref Offset 21 dB

10 dBidiv Ref 22.00 dBm

Log

Center 3.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.656 MHz

-62.653 kHz
17.69 MHz

Transmit Freq Error
x dB Bandwidth

MSG

) Trig:Free Run

Center Freq: 5.785000000 GHz

#Atten: 10 dB

VBW 1 MHz

Total Power 23.3dBm

OBW Power 99.00 %
x dB -6.00 dB

STATUS

Avg|Hold:>10/10

Radio Std: None

Radio Device: BTS

Mkr1 5.78707 GHz
2.5070 dBm

Span 30 MHz
Sweep 2.8 ms

Plot Occupied BW 6dB/ 8
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Agilent Spectrum Analyzer Occupied BW

RF [Em&  fe | | SENSEINT| ALIGNAUTO

05:23:29 PM Jan 01, 2013

.Center req 5. 840000000 GHz Center Freq: 5840000000 GHz

= Trig: Free Run Avyg|Hold:>10/10

#IFGain:Low #Atten: 10 dB

Ref Offset 21 dB
10 dBidiv Ref 22.00 dBm
Log

Center 5.84 GHz
#Res BW 100 kHz VBW 1 MHz

Occupied Bandwidth Total Power 23.6 dBm

17.647 MHz

Transmit Freq Error -70.023 kHz OBW Power 99.00 %
x dB Bandwidth 17.71 MHz x dB -6.00 dB

vsc File <1_0006.png>saved  saws

Radio Std: Nene

Radio Device: BTS

Mkr1 5.83772 GHz
2.6403 dBm

Span 30 MHz
Sweep 2.8 ms

Plot Occupied BW 6dB/ 9

Agilent Spectrum Analyzer Occupied BW
| RF EmE e | | SENSEINT] ALIGN AUTO

05:32:47 PM Jan 01, 2013

Span 6 .000 MHz Center Freq: 5.745000000 GHz

=) Trig: Free Run Avg|Hold:>10M0

#IFGain:Low #Atten: 10 dB

Ref Offset 21 dB
10 dBidiv Ref 22.00 dBm

Center 3.745 GHz
#Res BW 100 kHz VBW 1 MHz

Occupied Bandwidth Total Power 24.8 dBm

36.213 MHz

Transmit Freq Error -100.16 kHz OBW Power 99.00 %
x dB Bandwidth 36.55 MHz x dB -6.00 dB

MSG STATUS

Radio Std: None

Radio Device: BTS

Mkr1 6.7336 GHz
1.1706 dBm

Span 60 MHz
Sweep 5.6 ms

Plot Occupied BW 6dB/ 10
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Agilent Spectrum Analyzer - Occupied BW
[ | RF [ESTE

| SENSEINT|

WipAir 8000 5X FCC TX 15.247-Part 1

ALIGNAUTO 05:34:33 PM Jan 01, 2013

Center Freq 5.785000000 GHz

#IFGain:Low

Ref Offset 21 dB

10 dBidiv Ref 22.00 dBm

w1 T T
[

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
36.077 MHz
-104.85 kHz
36.49 MHz

Transmit Freq Error
x dB Bandwidth

MSG

—— Trig: Free Run
.

Center Freq: 5.785000000 GHz
Avg|Hold:>10/10

Radio Std: Nene

#Atten: 10 dB Radio Device: BTS

Mkr1 5.773 GHz
1.3843 dBm

Span 60 MHz

VBW 1 MHz Sweep 5.6 ms

Total Power 24.1 dBm

OBW Power
x dB

99.00 %
-6.00 dB

STATUS

Plot Occupied BW 6dB/ 11

Agilent Spectrum Analyzer - Occupied BW
| | RF EmE e |

| SENSEINT]

ALIGHNAUTO 05:36:10 PM Jan01, 2013

Center Freq 5.830000000 GHz

#IFGain:Low

Ref Offset 21 dB

10 dBidiv Ref 22.00 dBm

Center 3.83 GHz
#Res BW 100 kHz

Occupied Bandwidth
36.124 MHz

-109.74 kHz
36.52 MHz

Transmit Freq Error
x dB Bandwidth

MSG

) Trig:Free Run

Center Freq: $.830000000 GHz
Avg|Hold:>10/10

Radio Std: None

#Atten: 10 dB Radio Device: BTS

Mkr1 6.8213 GHz
0.28651 dBm

Span 60 MHz

VBW 1 MHz Sweep 5.6 ms

Total Power 23.6 dBm

OBW Power
x dB

99.00 %
-6.00 dB

STATUS

Plot Occupied BW 6dB/ 12
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Agilent Spectrum Analyzer - Occupied BW
[ | RF [ESTE

Center Freq 5.730000000 GHz

Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm
Log

200
10.0
0.oo
-10.0
=200

Center 5.73 GHz
#Res BW 100 kHz

Occupied Bandwidth

WipAir 8000 5X FCC TX 15.247-Part 1

| SEMSE:NT| ALIGN AUTO
Center Freq: 5.730000000 GHz
= Trig: Free Run Avyg|Hold:>10/10

04:51:37 PM Jan 01, 2015
Radio Std: Nene

#IFGain:Low #Atten: 10 dB Radio Device: BTS

Mkr1 5.73154 GHz
10.338 dBm

l---
I L 1
TN

Span 10 MHz

VBW 1 MHz Sweep 1.2 ms

Total Power 24.8 dBm

4.4975 MHz

Transmit Freq Error
x dB Bandwidth

MSG

-53.197 kHz
4.461 MHz xdB -6.00 dB

OBW Power 99.00 %

STATUS

Agilent Spectrum Analyzer - Occupied BW
| | RF EmE e |

Center Freq 5.775000000 GHz

#IFGain:Low #Atten: 10 dB

Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm
Log

Center 3.775 GHz
#Res BW 100 kHz

Occupied Bandwidth

Plot Occupied BW 6dB/ 13

| SENSEINT] ALIGN AUTO
Center Freq: 5.775000000 GHz
—— Trig:Free Run Avg|Hold:>10M0

04:40:10 PM Jan 01, 2015
Radio Std: None

Radio Device: BTS

Mkr1 5.83198 GHz

Span 10 MHz

VBW 1 MHz Sweep 1.2ms

Total Power 24.1 dBm

4.4901 MHz

Transmit Freq Error
x dB Bandwidth

MSG

-52.173 kHz
4.445 MHz x dB -6.00 dB

OBW Power 99.00 %

STATUS

Plot Occupied BW 6dB/ 14
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Agilent Spectrum Analyzer - Occupied BW

RF [Em&  fe | | SENSEINT| ALIGNAUTO

07:35:10 PM Jan 01, 2013

x dB -60[] dB Center Freq: 5.845000000 GHz

= Trig: Free Run Avyg|Hold:>10/10

#IFGain:Low #Atten: 6 dB

Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm

Center 5.845 GHz
#Res BW 100 kHz VBW 1 MHz

Occupied Bandwidth Total Power 23.7 dBm

4.4860 MHz

Transmit Freq Error -53.749 kHz OBW Power 99.00 %
x dB Bandwidth 4.463 MHz x dB -6.00 dB

MSG STATUS

Radio Std: Nene

Radio Device: BTS

Mkr1 5.84293 GHz
9.5675 dBm

Span 10 MHz
Sweep 1ms

Plot Occupied BW 6dB/ 15

Agilent Spectrum Analyzer - Occupied BW
| | RF EmE e | | SENSEINT] ALIGN AUTO

05:01:13 PM Jan01, 2013

Ref Vale 22.00 dBm Center Freq: 5.730000000 GHz

—— Trig:Free Run Avg|Hold:>10M0

o
#IFGain:Low #Atten: 10 dB

Ref Offset 21 dB
10 dBidiv Ref 22.00 dBm
Log

Center 3.73 GHz
#Res BW 100 kHz VBW 1 MHz

Occupied Bandwidth Total Power 22.9dBm

8.7832 MHz

Transmit Freq Error -56.104 kHz OBW Power 99.00 %
x dB Bandwidth 8.823 MHz x dB -6.00 dB

MSG STATUS

Radio Std: None

Radio Device: BTS

Mkr1 6.7285 GHz
5.1338 dBm

Span 20 MHz
Sweep 2.4 ms

Plot Occupied BW 6dB/ 16
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Agilent Spectrum Analyzer - Occupied BW

RF [Em&  fe | | SENSEINT| ALIGNAUTO

WipAir 8000 5X FCC TX 15.247-Part 1

05:04:52 PM Jan 01, 2013

Center Freq 5.785000000 GHz

#IFGain:Low

Ref Offset 21 dB

10 dBidiv Ref 22.00 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
8.7654 MHz
-53.856 kHz
8.801 MHz

Transmit Freq Error
x dB Bandwidth

MSG

—— Trig: Free Run
.

Center Freq: 5.785000000 GHz

#Atten: 10 dB

VBW 1 MHz

Total Power 21.6 dBm

OBW Power 99.00 %
x dB -6.00 dB

STATUS

AvglHold:> 1010

Radio Std: Nene

Radio Device: BTS

Mkr1 5.78648 GHz
4.4619 dBm

Span 20 MHz
Sweep 24 ms

Plot Occupied BW 6dB/ 17

Agilent Spectrum Analyzer - Occupied BW
| | RF EmE e |

| SENSEINT]

ALIGHNAUTO

05:07:39 PM Jan01, 2013

Center Freq 5.845000000 GHz

#IFGain:Low

Ref Offset 21 dB

10 dBidiv Ref 22.00 dBm

Center 35.845 GHz
#Res BW 100 kHz

Occupied Bandwidth
8.7958 MHz

-60.222 kHz
8.840 MHz

Transmit Freq Error
x dB Bandwidth

MSG

) Trig:Free Run

Center Freq: $.845000000 GHz

#Atten: 10 dB

VBW 1 MHz

Total Power 22.4 dBm

OBW Power 99.00 %
x dB -6.00 dB

STATUS

Avg|Hold:>10/10

Radio Std: None

Radio Device: BTS

Mkr1 5.84226 GHz
4.5699 dBm

Span 20 MHz
Sweep 1.867 ms

Plot Occupied BW 6dB/ 18
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Agilent Spectrum Analyzer - Occupied BW

RF [Em&  fe | | SENSEINT| ALIGNAUTO

WipAir 8000 5X FCC TX 15.247-Part 1

05:28:15 PM Jan 01, 2013

Center Freq 5.735000000 GHz

#IFGain:Low

Ref Offset 21 dB

10 dBidiv Ref 22.00 dBm

Center 5.735 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.655 MHz
-64.292 kHz
17.66 MHz

Transmit Freq Error
x dB Bandwidth

MSG

—— Trig: Free Run
.

Center Freq: 5.735000000 GHz

#Atten: 10 dB

VBW 1 MHz

Total Power 23.7 dBm

OBW Power 99.00 %
x dB -6.00 dB

STATUS

AvglHold:> 1010

Radio Std: Nene

Radio Device: BTS

Mkr1 5.73956 GHz
3.5725 dBm

Span 30 MHz
Sweep 2.8 ms

Plot Occupied BW 6dB/ 19

Agilent Spectrum Analyzer - Occupied BW
| | RF EmE e |

| SENSEINT]

ALIGHNAUTO

05:26:38 PM Jan01, 2013

Center Freq 5.785000000 GHz

#IFGain:Low

Ref Offset 21 dB

10 dBidiv Ref 22.00 dBm

Center 3.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.664 MHz

-69.090 kHz
17.74 MHz

Transmit Freq Error
x dB Bandwidth

MSG

) Trig:Free Run

Center Freq: 5.785000000 GHz

#Atten: 10 dB

VBW 1 MHz

Total Power 23.7 dBm

OBW Power 99.00 %
x dB -6.00 dB

STATUS

Avg|Hold:>10/10

Radio Std: None

Radio Device: BTS

Mkr1 5.78095 GHz
3.0266 dBm

Span 30 MHz
Sweep 2.8 ms

Plot Occupied BW 6dB/ 20
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Agilent Spectrum Analyzer Occupied BW
L RF [Em&  fe | | SENSEINT| ALIGNAUTO 05:24:48 PM Jan 01, 2013

Center req 5. 840000000 GHz Center Freq: 5840000000 GHz Radio Std: None
= Trig: Free Run Avyg|Hold:>10/10

#IFGain:Low #Atten: 10 dB Radio Device: BTS

Mkr1 5.837 GHz

Ref Offset 21 dB

10 dBidiv Ref 22.00 dBm 2.0688 dBm

Log

Center 5.84 GHz Span 30 MHz
#Res BW 100 kHz VBW 1 MHz Sweep 2.8 ms

Occupied Bandwidth Total Power 22.7 dBm
17.659 MHz

Transmit Freq Error -76.155 kHz OBW Power 99.00 %

x dB Bandwidth 17.71 MHz x dB -6.00 dB

MSG STATUS

Plot Occupied BW 6dB/ 21

Agilent Spectrum Analyzer Occupied BW
| | RF EmE e | | SENSEINT] ALIGN AUTO 05:34:03 PM Jan 01, 2019
Span 60.000 MHZ Center Freq: 5.745000000 GHz Radio Std: None
=) Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 10 dB Radio Device: BTS

Mkr1 5.73786 GHz
Ref Offset 21 dB
10 dBidiv Reef 225.e00 dBm 0.65665 dBm

Center 3.745 GHz Span 60 MHz
#Res BW 100 kHz VBW 1 MHz Sweep 5.6 ms

Occupied Bandwidth Total Power 23.8 dBm

36.114 MHz

Transmit Freq Error -103.18 kHz OBW Power 99.00 %
x dB Bandwidth 36.52 MHz x dB -6.00 dB

MSG STATUS

Plot Occupied BW 6dB/ 22
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Agilent Spectrum Analyzer Occupied BW

RF [Em&  fe |

| SENSEINT|

WipAir 8000 5X FCC TX 15.247-Part 1

ALIGNAUTO

05:34:54 PM Jan 01, 2013

Center Freq 5.785000000 GHz

#IFGain:Low

Ref Offset 21 dB

10 dBidiv Ref 22.00 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
36.150 MHz
-105.25 kHz
36.52 MHz

Transmit Freq Error
x dB Bandwidth

MSG

—— Trig: Free Run
.

Center Freq: 5.785000000 GHz

#Atten: 10 dB

VBW 1 MHz

Total Power 23.8 dBm

OBW Power 99.00 %
x dB -6.00 dB

STATUS

AvglHold:> 1010

Radio Std: Nene

Radio Device: BTS

Mkr1 5.77636 GHz
0.55632 dBm

Span 60 MHz
Sweep 5.6 ms

Plot Occupied BW 6dB/ 23

Agilent Spectrum Analyzer Occupied BW
| RF EmE e |

| SENSEINT]

ALIGHNAUTO

05:35:51 PM Jan01, 2013

Center Freq 5.830000000 GHz

#IFGain:Low

Ref Offset 21 dB

10 dBidiv Ref 22.00 dBm

Center 3.83 GHz
#Res BW 100 kHz

Occupied Bandwidth
36.155 MHz

-116.91 kHz
36.51 MHz

Transmit Freq Error
x dB Bandwidth

MSG

) Trig:Free Run

Center Freq: $.830000000 GHz

#Atten: 10 dB

VBW 1 MHz

Total Power 24.2 dBm

OBW Power 99.00 %
x dB -6.00 dB

STATUS

Avg|Hold:>10/10

Radio Std: None

Radio Device: BTS

Mkr1 5.82316 GHz
1.1194 dBm

Span 60 MHz
Sweep 5.6 ms

Plot Occupied BW 6dB/ 24
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e et a1l C 1 WipAir 8000 5X FOC TX 15.247-Part 1
6. PEAK OUTPUT POWER

Equipment Under Test WipAir 8000 5X

Test Method FCC New Guidance on Measurements for DTS in section

15.247(b), Option 2, Method #3.

Date 02.01.2015

Relative Humidity 40%

Ambient Temperature | 25°C

Air Pressure 1010 hPa

Test Setup Figure 2

Ve

Testing Engineer: I. Arbitman 47/ Date 02.01.2015

6.1. Test Results Summary & Conclusions

The E.U.T was found in compliance with Peak Output Power requirements
6.2. Limits of Peak Output Power according to 15.247 (b)
The test unit shall meet the limits of Table 11.

Table 11: Limits for Fundamental

Assigned Frequency (MHz) R'\é']f’e‘:;‘:]itéogo?:t\g?dpgi) Pe\z/a\l/( Output PdOBWn?r
902.0 - 928.0
2400.0 — 2483.5 6.0 1.0 30.0
5725.0 — 5850.0

*: If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power limit shall be
reduced below the .stated value as follows:
. By 1 dB for every 3 dB that the directional gain of antenna exceeds 6 dBi for fixed point to point
transmitters operate in 2400 — 2483.5 MHz band.
e  Without any corresponding reduction for fixed-point-to-point transmitters operate in 5725 — 5850 MHz
band;
e By the amount in dB that the directional gain of antenna exceeds 6 dBi for the rest of transmitters.

6.3. Test Instrumentation and Equipment

Table 12: Test Instrumentation and Equipment

Item Model Manufacturer P/N Next Date of Calibration
Spectrum Analyzer N9020A Agilent 20041738908 | 04.04.2015
20 dB Attenuator 8343-206 TENULINE 13.03.2016
6.4. Test Procedure

The EUT was set to transmit at 100% duty cycle, at highest transmitting power.

Power measurements were performed for top, middle and bottom frequencies, for
each channel, BW 5, 10, 20 and 40 MHz

The EUT was connected to the spectrum analyzer through an appropriate attenuator
and accounted for cable loss in the settings.

Note: The 20dB attenuator has been considered in the measurements results.
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6.5.

The automatic Peak Power measurement capability of a spectrum analyzer was
employed.

Each port was measured separately at RBW 1 MHz and VBW>RBW.

Total output power was calculated as a sum of ‘Peak output power Channel A + Peak
output power Channel B

Test Setup

RF port1

EUT Attenuator Spectrum Analyzer
RF port 2 20dB

Termination
50 ohm

Figure 3: Field strength of fundamental test setup
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6.6. Results for Port A

WipAir 8000 5X FCC TX 15.247-Part 1

Table 13: 5 MHz Bandwidth Test Result

Frequency (MHz) Meas;cr)s\?erP?;Ién?)utput Margin (dBm) [ Limit (dBm) Pl\llc(;t PASS/FAIL
Low - 5730 25.6 4.4 30 1 Pass
Middle - 5785 26.4 3.6 30 2 Pass
High - 5845 255 4.5 30 3 Pass
Table 14: 10 MHz Bandwidth Test Result
Frequency (MH2) Measgg‘jferpﬁj‘;r%“tp“t Margin (dBm) | Limit (dBm) 'T\'lgt PASS/FAIL
Low - 5735 26.1 3.9 30 4 Pass
Middle - 5785 26.2 3.8 30 5 Pass
High - 5845 26.2 3.8 30 6 Pass
Table 15: 20 MHz Bandwidth Test Result
Frequency (MHz) Meas;gsvdelr:’?slémo)utput Margin (dBm) [ Limit (dBm) F,’\Ilgt PASS/FAIL
Low - 5735 24.9 5.1 30 7 Pass
Middle - 5785 25.2 4.8 30 8 Pass
High - 5840 24.7 5.3 30 9 Pass
Table 16: 40 MHz Bandwidth Test Result
Frequency (MHz) Meas;g‘j\?efﬁ;’"ér%“tp“t Margin (dBm) | Limit (dBm) F,'\'lgt PASS/FAIL
Low - 5745 25.6 4.4 30 10 Pass
Middle - 5785 25.8 4.2 30 11 Pass
High - 5830 26.0 4.0 30 12 Pass

28/116
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6.7. Results for Port B

WipAir 8000 5X FCC TX 15.247-Part 1

Table 17: 5 MHz Bandwidth Test Result

Frequency (MHz) Meas;gs;derPt(a;Iér%utput Margin (dBm) Limit (dBm) F;\llgt PASS/FAIL
Low - 5730 26.9 3.1 30 13 Pass
Middle - 5785 26.3 3.7 30 14 Pass
High - 5845 25.6 4.4 30 15 Pass
Table 18: 10 MHz Bandwidth Test Result
Frequency (MH2) Measgg‘jferp?fgn?)“tp“t Margin (dBm) | Limit (dBm) 'T\'lgt PASS/FAIL
Low - 5735 26.6 3.4 30 16 Pass
Middle - 5785 26.6 34 30 17 Pass
High - 5840 25.7 4.3 30 18 Pass
Table 19: 20 MHz Bandwidth Test Result
Frequency (MHz) Measggsvcjef’?;;r%utput Margin (dBm) Limit (dBm) F,’\Ilgt PASS/FAIL
Low - 5735 24.9 5.1 30 19 Pass
Middle - 5785 24.8 5.2 30 20 Pass
High - 5840 24.7 5.3 30 21 Pass
Table 20: 40 MHz Bandwidth Test Result
Measured Peak Output . . Plot
Frequency (MHz) Power (dBm) Margin (dBm) Limit (dBm) No PASS/FAIL
Low - 5745 26.2 3.8 30 22 Pass
Middle - 5785 26.5 3.5 30 23 Pass
High - 5830 25.6 4.4 30 24 Pass
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e (21d il 'l WipAir 8000 5X FCC TX 15.247-Part 1
6.8. Calculated Results for Both Ports
Table 21: 5 MHz BW Test Results
Frequency Peak Output Power (dBm) Calculated Peak Limit | Pass/
(MHz) Port A Port B Output Power (dBm) (dBm) Fail
5730 25.6 26.9 29.308 30 Pass
5785 26.4 26.3 29.361 30 Pass
5845 255 25.6 28.560 30 Pass
Table 22: 10 MHz BW Test Results
Frequency Peak Output Power (dBm) Calculated Peak Limit | Pass/
(MHz) Port A Port B Output Power (dBm) (dBm) Fail
5730 26.1 26.6 29.367 30 Pass
5785 26.2 26.6 29.414 30 Pass
5845 26.2 25.7 28.967 30 Pass
Table 23: 20 MHz BW Test Results
Frequency Peak Output Power (dBm) Calculated Peak Limit Pass/
(MHz) Port A Port B Output Power (dBm) (dBm) Fail
5730 24.9 24.9 27.910 30 Pass
5785 25.2 24.8 28.014 30 Pass
5845 24.7 24.7 27.710 30 Pass
Table 24: 40 MHz BW Test Results
Frequency Peak Output Power (dBm) Calculated Peak Limit | Pass/
(MHz) Port A Port B Output Power (dBm) (dBm) Fail
5730 25.6 26.2 28.920 30 Pass
5785 25.8 26.5 29.174 30 Pass
5845 26.0 25.6 28.814 30 Pass
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WipAir 8000 5X FCC TX 15.247-Fart 1

Photograph for Conducted Measurement Test Setup/ 1
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Agilent Spectrum Analyzer - Occupied BW
RF [s06  aC | | SEMSENNT ALIGNAUTO 12:20:53 AM Jan 02, 201
Span 7.5000 MHz Center Freq: 5.730000000 GHz Radio Std: None
& Trig: Free Run Avg|Hold: 310
#IFGain:Low #Atten: 10 dB Radio Device: BTS

Mkr1 5.72853 GHz
Ref Offset 21 dB
10 dB/div Rfef 4;.eou dBm 21.435 dBm

0.0o0 -
M-I---------M b
1 A
30.0 . -

-

Center 5.73 GHz Span 7.5 MHz
#Res BW 1 MHz #VBW 1 MHz #Sweep 5s

Occupied Bandwidth Total Power 25.6 dBm
5.4412 MHz

Transmit Freq Error -79.485 kHz OBW Power 99.00 %

x dB Bandwidth 7.329 MHz x dB -26.00 dB

MSG STATUS

Plot Peak Output Power/ 1

Agilent Spectrum Analyzer - Occupied BW
RF EmRe e | | SENSEINT ALIGN AUTO 12:31:10 AM Jan 02, 2019
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None
& Trig: Free Run Avg|Hold: 7110
#IFGain:Low #Atten: 10 dB Radio Device:BTS

MKr1 5.785975 GHz
Ref Offset 21 dB
10 dB/div R:ef 43.9'00 dBm 20.066 dBm

ol I
oA P
oope
-I----------

Center 5.78% GHz Span 7.5 MHz
#Res BW 1 MHz #/BW 1 MHz #Sweep 5s

Occupied Bandwidth Total Power 26.4 dBm

5.3591 MHz

Transmit Freq Error -58.063 kHz OBW Power 99.00 %
x dB Bandwidth 7.400 MHz x dB -26.00 dB

MSG STATUS

Plot Peak Output Power/ 2
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Agilent Spectrum Analyzer - Occupied BW

RF [Em&  fe |

Center Freq 5.845000000 GHz

#IFGain:Low

Ref Offset 21 dB

10 dBidiv Ref 40.00 dBm

Center 5.845 GHz
#Res BW 1 MHz

Occupied Bandwidth

WipAir 8000 5X FCC TX 15.247-Part 1

| SENSEINT| ALIGNAUTO

1213536 AM Jan 02, 2019

Center Freq: 5.845000000 GHz
= Trig: Free Run
#Atten: 10 dB

#/BW 1 MHz

Total Power 25.5 dBm

5.4040 MHz

Transmit Freq Error
x dB Bandwidth

MSG

-71.990 kHz
7.460 MHz xdB

OBW Power 99.00 %

-26.00 dB

STATUS

AvglHold:> 1010

Radio Std: Nene

Radio Device: BTS
Mkr1 5.843695 GHz
20.424 dBm

Span 7.5 MHz
#Sweep 5s

Agilent Spectrum Analyzer - Occupied BW
| | RF EmE e |

Span 15.000 MHz

Ref Offset 21 dB

10 dBidiv Ref 30.00 dBm

Log
200

10.0

Center 3.73 GHz
#Res BW 1 MHz

Occupied Bandwidth
9.4918 MHz

-92.610 kHz
13.90 MHz x dB

Transmit Freq Error
x dB Bandwidth

MSG

#IFGain:Low

Plot Peak Output Power/ 3

| SENSEINT] ALIGN AUTO

12:21:25 AM Jan 02, 2019

Center Freq: 5.730000000 GHz
— Trig:Free Run Avg|Hold: 8/10
#Atten: 10 dB

#/BW 1 MHz

Total Power 26.1 dBm

OBW Power 99.00 %

-26.00 dB

STATUS

Radio Std: None

Radio Device: BTS

Mkr1 5.72892 GHz
17.435 dBm

Span 15 MHz
#Sweep 55

Plot Peak Output Power/ 4
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Agilent Spectrum Analyzer - Occupied BW

RF [Em&  fe |

Center Freq 5.785000000 GHz

Ref Offset 21 dB

10 dBidiv Ref 30.00 dBm

Center 5.785 GHz
#Res BW 1 MHz

Occupied Bandwidth

WipAir 8000 5X FCC TX 15.247-Part 1

| SEMSE:NT| ALIGN AUTO
Center Freq: 5.785000000 GHz

= Trig: Free Run Avg|Hold: 4110
#Atten: 10 dB

12:23:35 AM Jan 02, 2019
Radio Std: Nene

Radio Device: BTS
Mkr1 5.78374 GHz
18.271 dBm

#IFGain:Low

Span 15 MHz

#VBW 1 MHz #Sweep 5s

Total Power 26.2 dBm

9.3647 MHz

Transmit Freq Error
x dB Bandwidth

M3G

-69.707 kHz

OBW Power
x dB

99.00 %

13.93 MHz -26.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW
| | RF EmE e |

Center Freq 5.845000000 GHz

Ref Offset 21 dB

10 dBidiv Ref 40.00 dBm

-100 g

Center 35.845 GHz
#Res BW 1 MHz

Occupied Bandwidth

TN
Illlllllﬂi

Plot Peak Output Power/ 5

| SENSEINT] ALIGN AUTO
Center Freq: $.845000000 GHz

) Trig:Free Run Avg|Hold: 5110
#Atten: 10 dB

12:24:45 &AM Jan 02, 2015
Radio Std: None

Radio Device: BTS

Mkr1 5.843365 GHz
17.947 dBm

#IFGain:Low

Span 15 MHz

#/BW 1 MHz #Sweep s

Total Power 26.2 dBm

9.4025 MHz

Transmit Freq Error
x dB Bandwidth

MSG

-70.836 kHz

OBW Power
x dB

99.00 %

13.85 MHz -26.00 dB

STATUS

Plot Peak Output Power/ 6
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Agilent Spectrum Analyzer - Occupied BW

RF [Em&  fe |

| SENSEINT|

WipAir 8000 5X FCC TX 15.247-Part 1

ALIGNAUTO 12:14:57 AMJan 02, 2019

Center Freq 5.735000000 GHz

#IFGain:Low

Ref Offset 21 dB

10 dBidiv Ref 30.00 dBm

Center 5.735 GHz
#Res BW 1 MHz

Occupied Bandwidth
19.197 MHz
-74.430 kHz
28.27 MHz

Transmit Freq Error
x dB Bandwidth

MSG

—— Trig: Free Run
.

Center Freq: 5.735000000 GHz Radio Std: Nene
Avg|Hold: 6110

Radio Device: BTS
Mkr1 5.73932 GHz
14.673 dBm

#Atten: 10 dB

Span 30 MHz

#VBW 1 MHz #Sweep 5s

Total Power 24.9 dBm

OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Plot Peak Output Power/ 7

Agilent Spectrum Analyzer - Occupied BW
| | RF EmE e |

| SENSE:INT| ALIGHNAUTO 12:16:50 AM Jan 02, 2019

Center Freq 5.785000000 GHz
#IFGain:Low

Ref Offset 21 dB

1LO dBidiv Ref 30.00 dBm

Center 3.785 GHz
#Res BW 1 MHz

Occupied Bandwidth
19.474 MHz

-182.99 kHz
27.71 MHz

Transmit Freq Error
x dB Bandwidth

MSG

Center Freq: 5.785000000 GHz Radio Std: None
— Trig:Free Run Avg|Hold: 10110

#Atten: 10 dB Radio Device: BTS

Mkr1 5.77876 GHz
14.735 dBm

Span 30 MHz

#/BW 1 MHz #Sweep s

Total Power 25.2 dBm

OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Plot Peak Output Power/ 8
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Agilent Spectrum Annbﬂer Occupied BW
RF | S0&  AC

Center Freq 5.840000000 GHz

o=
#IFGain:Low

Ref Offset 21 ¢B
Ref 30.00 dBm

Occupied Bandwidth

19.380 MHz

-173.26 kHz
27.54 MHz

Transmit Freq Error
X dB Bandwidth

, ) Trig:Free Run

WipAir 8000 5X FCC TX 15.247-Part 1

| SEMSE:INT
Center Freq: 5.340000000 GHz
Avg|Hold: 3110

ALIGN ALITO 12:19:38 AM Jan 02, 2015

Radio Std: None

#Atten: 10 dB Radio Device: BTS

#BW 1 MHz #Sweep 5s

Total Power 24.7 dBm

OBW Power
x dB

99.00 %
-26.00 dB

ISTATUS

Plot Peak Output Power/ 9

Agilent Spectrum Amlyzer Occupied BW
L RF [EmaE  fe

| SEWSEINT|

ALIGHNAUTO 12:05:11 AMJan 02, 2019

.Sweep |me 5.00 s

—— Trig:Free Run
._,_.

#IFGain:Low

Ref Offset 21 dB

10 dBidiv Ref 30.00 dBm

Center 5.745 GHz
#Res BW 1 MHz

Occupied Bandwidth
37.481 MHz
-248.17 kHz
49.16 MHz

Transmit Freq Error
x dB Bandwidth

MSG

Center Freq: 5.745000000 GHz
Avg|Hold: 4110

Radio Std: Nene

#Atten: 10 dB Radic Device: BTS
Mkr1 5.77486 GHz

-20.170 dBm

Span 60 MHz

#VBW 1 MHz #Sweep 5s

Total Power 25.6 dBm

OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Plot Peak Output Power/ 10
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Agilent Spectrum Analyzer Occupied BW
L RF [Em&  fe |

Center Freq 5.785000000 GHz

Ref Offset 21 dB

10 dBidiv Ref 30.00 dBm

Log
200

10.0

Center 5.785 GHz
#Res BW 1 MHz

Occupied Bandwidth

WipAir 8000 5X FCC TX 15.247-Part 1

| SEMSE:NT| ALIGN AUTO
Center Freq: 5.785000000 GHz

= Trig: Free Run Avg|Hold: 6110
#Atten: 10 dB

12:10:08 AM Jan 02, 2015
Radio Std: Nene

Radio Device: BTS
Mkr1 5.77156 GHz
12.023 dBm

#IFGain:Low

Span 60 MHz
#VBW 1 MHz #Sweep 5s

Total Power 25.8 dBm

37.450 MHz

Transmit Freq Error
x dB Bandwidth

MSG

-244.09 kHz
50.30 MHz

OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Agilent Spectrum Analyzer Occupied BW
| RF EmE e |

Center Freq 5.830000000 GHz

Ref Offset 21 dB

1LO dBidiv Ref 30.00 dBm

#Res BW 1 MHz

Occupied Bandwidth
37.285 MHz

-194.87 kHz
48.61 MHz

Transmit Freq Error
x dB Bandwidth

MSG

Plot Peak Output Power/ 11

| SENSEINT] ALIGN AUTO
Center Freq: $.830000000 GHz

) Trig:Free Run Avg|Hold: 7110
#Atten: 10 dB

12:11:33 &AM Jan 02, 2015
Radio Std: None

Radio Device: BTS

Mkr1 5.77156 GHz

#IFGain:Low

Span 60 MHz

#/BW 1 MHz #Sweep s

Total Power 26.0 dBm

OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Plot Peak Output Power/ 12
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Agilent Spectrum Analyzer - Occupied BW
[ | RF [ESTE

| SENSEINT|

WipAir 8000 5X FCC TX 15.247-Part 1

ALIGNAUTO 12:2737 AMJan 02, 2019

Span 7.5000 MHz

#IFGain:Low

Ref Offset 21 dB

10 dBidiv Ref 40.00 dBm

Center 5.73 GHz
#Res BW 1 MHz

Occupied Bandwidth
5.4907 MHz
-75.905 kHz
7.492 MHz

Transmit Freq Error
x dB Bandwidth

MSG

—— Trig: Free Run
.

Center Freq: 5.730000000 GHz Radio Std: Nene
Avg|Hold: 3110

Radio Device: BTS
Mkr1 5.72844 GHz
22.188 dBm

#Atten: 10 dB

Span 7.5 MHz

#VBW 1 MHz #Sweep 5s

Total Power 26.9 dBm

OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Plot Peak Output Power/ 13

Agilent Spectrum Analyzer - Occupied BW
| | RF EmE e |

| SENSE:INT| ALIGHNAUTO 12:31:34 AM Jan 02, 2019

Center Freq 5.785000000 GHz
#IFGain:Low

Ref Offset 21 dB

10 dBidiv Ref 40.00 dBm

Log
300
200

10.0

Center 3.785 GHz
#Res BW 1 MHz

Occupied Bandwidth
5.4493 MHz

-65.324 kHz
7.469 MHz

Transmit Freq Error
x dB Bandwidth

MSG

Center Freq: 5.785000000 GHz Radio Std: None
— Trig:Free Run Avg|Hold: 2/10

#Atten: 10 dB Radio Device: BTS

Mkr1 5.78572 GHz
21.722 dBm

Span 7.5 MHz

#/BW 1 MHz #Sweep s

Total Power 26.3 dBm

OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Plot Peak Output Power/ 14
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